

測試報告 Test Report

號碼(No.) : CT/2017/60151

日期(Date) : 2017/06/12

頁數(Page) : 1 of 3

昌揚塑膠股份有限公司
CHANG YOUNG PLASTICS CO., LTD.
台南市新樂路42之3號B棟
B BLDG., NO. 42-3, SINLE ROAD, TAINAN, TAIWAN



以下測試樣品係由申請廠商所提供及確認 (The following sample(s) was/were submitted and identified by/on behalf of the applicant as) :

送樣廠商(Sample Submitted By) : 昌揚塑膠股份有限公司 (CHANG YOUNG PLASTICS CO., LTD.)
樣品名稱(Sample Description) : PLASTIC SPORTS BOTTLE / 塑膠製休閒壺
樣品材質(Sample Material) : PCTG(TRITAN)
原產國(Country of Origin) : 台灣 (TAIWAN)
收件日期(Sample Receiving Date) : 2017/06/03
測試期間(Testing Period) : 2017/06/03 TO 2017/06/12

測試需求(Test Requested) :

依據客戶指定，參考中華民國食品安全衛生管理法(103.12.10)進行測試。測試項目請參閱測試結果表格。 / As specified by client, with reference to Act Governing Food Sanitation (amended and promulgated on Dec. 10, 2014) to conduct test. Please refer to result table for testing item(s).

測試結果(Test Results) : 請參閱下一頁 (Please refer to following pages).


Singh Hsiu / Supervisor
Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory - Taipei



測試報告 Test Report

號碼(No.) : CT/2017/60151

日期(Date) : 2017/06/12

頁數(Page) : 2 of 3

昌揚塑膠股份有限公司
CHANG YOUNG PLASTICS CO., LTD.
台南市新樂路42之3號B棟
B BLDG., NO. 42-3, SINLE ROAD, TAINAN, TAIWAN



測試結果(Test Results)

測試部位(PART NAME)No. 1 : 透明紅色塑膠壺 (TRANSPARENT RED PLASTIC BOTTLE)

測試項目 (Test Items)	測試方法 (Method)	結果 (Result)	限值 (Limit)
		No. 1	
耐熱性試驗 / Heat Tolerance (100°C, 1 hr)	依據塑膠類食品器具容器包裝之耐熱溫度標示符合性試驗方法(MOHWU00023.01, 105年3月1日部授食字第1051900169號公告). / According to Methods of Test for Labeling Conformance of Heat Tolerance of Plastic Food Utensils, Containers and Packages (MOHWU00023.01, MOHW Food No. 1051900169 announced, March 1, 2016).	無變形, 顏色無變化 / No appearance change	無變形, 顏色無變化 / No appearance change

備註(Note) :

1. 測試報告僅就委託測試者之委託事項提供測試結果, 至若本產品之合法性, 仍應由主管機關依法判斷。(The test report is the test result issued by the testing institutions as requested by the consignor. Regarding to the legitimacy of the product, it shall be determined by the authorities according to the law.)

測試報告 Test Report

號碼(No.) : CT/2017/60151

日期(Date) : 2017/06/12

頁數(Page) : 3 of 3

昌揚塑膠股份有限公司
CHANG YOUNG PLASTICS CO., LTD.
台南市新樂路42之3號B棟
B BLDG., NO. 42-3, SINLE ROAD, TAINAN, TAIWAN



* 照片中如有箭頭標示，則表示為實際檢測之樣品/部位。*
(The tested sample / part is marked by an arrow if it's shown on the photo.)

CT/2017/60151



** 報告結尾 (End of Report) **